
   
 

 

 

 

 
 
 
 

Shri Mata Vaishno Devi Shrine Board 

Tender Document 

for  

Survey, Design, Supply, Installation, Commissioning, Testing, Operation and 

Maintenance (Five years) of 02 Nos Standalone Effluent Treatment Plant of 10 KLD 

Capacity one each complete in all respects at Saraswati Dham, Jammu & Trikuta 

Bhawan, Katra to treat the  Laundry Waste. 

 

e-NIT No. CO/SW/ETP/157/02 of 2024  Dated: 07.03.2024 
 

Last Date for submission of Tender :  20.03.2024 at 02:00PM 
 

 

 

 

 

Address: Central Office, Shri Mata Vaishno Devi Shrine Board, Katra (J&K) – 182301 

Ph.: 01991-232075 Fax: 1991-232120, 

Website: www.maavaishnodevi.org 

  

http://www.maavaishnodevi.org
[...]
Assessment Order (for the last 03 
years to be enclosed) 

c) Service Tax Registration No. 

 

 

: 

 

 

Attached / Not Attached 

    

8 

Detail of EMD (in form of CDR / FDR 
only) 

: 

Amount: 

 

Name of issuing Bank: 

 

Date of issue 

    

9 Duration of validity of Bid :  

    

10 

Does the Bidders owe by himself or by 
proxy or on behalf of any other person 
any money / due in connection what so 
ever to the Shrine Board. 

 

 

: 

 

Yes/ No 

    

11 
VAT/ Sale Tax Registration Number 
(attach copy) 

 

: 

 

    

12 

Tender Fee  …….  

 

: 

Shrine Board Receipt No. & 
date ______________________ 

 

Or 

DD No. ________ dated ______ 

Bank ____________________ 

Payable at________________ 

    



   
 

13 Attested copy of valid BIS Certificate 
attached or not: :  

    

14 Literature / leaflets on products : Attached / not attached 

    

15 Copy of Certificate,  : Attached / not attached 

    

16 Authenticate Photostat copies of test 
certificates from : Attached / not attached 

    

17 

Any other documents / information 
required to be provided as per terms and 
conditions and requirements of the tender 
document (indicate item wise) 

: 

Attached / not attached 

 

 I certify that I am authorized to furnish the information given in the Schedule-A on 
behalf of the firm I represent and that it is true to the best of my knowledge and belief 

 

       Signature of Bidder________________ 

       Name of the Firm & Address _________ 

        ______________________ 

        ______________________ 

        ______________________ 



   
 

SCHEDULE –‘B’ 
Financial Bid  

 
       Online Only 

 

Office of the Chief Executive Officer 
Shri Mata Vaishno Devi Shrine Board, Katra (J&K) 

 

Name of the Tenderer:  ___________________________________________ 
 
 
Amount of CDR/FDR with 
number & date:   ___________________________________________ 
 
To 
 The Chief Executive Officer, 
 Shri Mata Vaishno Devi Shrine Board  
 Katra 
 
Sir, 
 I _____________________________S/o Shri ___________________________ 
R/o_______________________________________________ in capacity as Proprietor 
of a firm/ Partner of a firm/ Director of Company, hereby submit my tender for the 
Survey, Design, Supply, Installation, Commissioning, Testing, Operation and 
Comprehensive Maintenance for a period of five (05) years of Effluent Treatment Plants 
complete in all respects to cater the requirements of Laundry Plants at Katra and 
Jammu” for an amount mentioned below: 

S. 
No. 

Particulars Amount (in Rs.) 

1. Total Cost of the project including Survey, 
Design, Supply, Installation, Testing and 
Commissioning of 10 KLD each capacity 
Effluent Treatment Plant based on Ultra-
Filtration at Saraswati Dham, Jammu and 
Trikuta Bhawan, Katra inclusive of all 
taxes (A) 

 

2. Operation and Maintenance of ETP(s) installed at Jammu and Katra inclusive of 
all taxes (B) 

Year Operation & Maintenance  
Cost 

1st  Year  
2nd Year  
3rd Year  
4th  Year  
5th Year  

 Total   “B”  
 Grand Total  (A+B)  
 
 



   
 

 I affirm that the rates offered are inclusive of all taxes, duties, freight, insurance, 
carriage, etc. I further affirm that I have read and fully understood the tender notice and 
agree to abide by all the terms and conditions laid therein, which are being signed in 
token of my acceptance. 

Signature of Bidders ____________________ 

      Signature of Block Letters ________________ 

      Name of the Firm & Address ______________ 
      _____________________________________ 
       

 

Tender document for : Survey, Design, Supply, Installation, Testing, 
Operation and Maintenance and Commissioning of 10 
KLD each capacity Effluent Treatment Plant based on 
Ultra-Filtration at Saraswati Dham, Jammu and 
Trikuta Bhawan, Katra 

 

e-NIT No. :     CO/SW/ETP/157/02 of 2024  

Dated  : 07-03-2024  

Cost of Tender Document  : Rs.1000/-  

 

Receipt No. & Date : __________________ 

 

 

 

Issued to M/s _____________________________against Demand Draft for an 

amount of Rs.______________ drawn vide No.______________ dated___________. 

              

 

 

Authorized Signatory 

 

 

Annexure-I  



   
 

 Approved Makes of Major Components for Effluent Treatment Plant 

1 Air blower Akash/A1 Blower/Key/Airvak 
2 Blower Motor Bharat Bijlee /Crompton Greaves/ Siemens 

/ Kirloskar  
3 Submersible Non Clog Pump Willo/KSB/CNP/Kirloskar 
4. Clear water pumps Willo/KSB/CNP/Kirloskar 
5 Disinfection Pump Asia Lmi / Toshcon/Pentair/ E-Dose  
6 Gear Boxes Greaves Gear  
7  Cable  Finolex / Polycab / Delto /Havells  
8 Sludge Transfer Pump Roto/ Kirloskar /Willo / Ksb / Jhonsons  
9 Butter Fly Valve ISI 
10 Control Panel CPRI Approved Vendor with component 

shal be from L&T / Siemens / English 
Electric Component / Auto Switch  

11 Gun Metal Valve Any ISI make 
12 HDPE / PVC Pipe Class III Finolex / Supreme / Oro / Trustlene with 

fitting 
13 GU/MS Pipe Heavy Class paint / 

epoxy paint 
Jidal Hissar/Surya/Prakash  

14 Solution Tank Sintex, Ganga, Sheetal, LDPE  
15 Diffuser  Rehau/ Techpro/W360 
16 Structural Steel Tata /  Ispat /Sail  
17 MS/GI /UPVCPiping Jindal / Supreme/Astral/Surya Prakash 
18 Filter Column Fabricated  
19. Sludge Bag W 360/CNP/CCP/Pharmatech 
20 Basket Type Centrifuge A B engineers/ W 360/Apollo 
21 Sludge Loading Pumps Kirloskar/Roto/Rotomac/Willo 
22 UV System Alfa/Creative/W 360/Sukrat 
23 Ozonator System Creative/Sukrat/Am Ozonics/W360 
24 UF Module Qua/DU-Pond,/Hiflux/Pentair 
25 UF Feed Pumps & Back wash Pumps  Willo/KSB/CNP/Kirloskar 
 
   

 

 

 

 

Annexure-II 



   
 

Affidavit to be submitted by the bidder 

  

Performa of affidavit to be submitted by the bidder regarding eligibility. ”I/We undertake 
and confirm that eligible similar work(s) has /have not been got executed through 
another contractor on back to back basis.  

 Further that, if such a violation comes to the notice of SMVDSB, then I/We shall 
be debarred for biding in SMVDSB Contracts in future forever. Also, if such a violation 
comes to the notice of SMVDSB before date start of work, the Authorized Officer of 
SMVDSB shall be free to forfeit the entire amount of Earnest Money Deposit/ 
Performance Guarantee.”  

 

Signature of Bidders ____________________ 

      Signature of Block Letters ________________ 

      Name of the Firm & Address _____________ 
  



   
 

     Annexure-III 

DESIGN CRITERIA  

      

S.No Description 
Consultant's  
Requirement/ 

Recommendation 

1 

Flow Capacity   
Total daily ultimate flow in Cu.m/day 10m3/day 
    
Peak factor  3.00 
    

2 

Quality of the Untreated Effluent   
BOD 100 to 150 mg/lit 
Suspended solids 250 mg/lit 
COD 400 to 500 mg/lit 
pH 6.5 to 8.5 
Oil & grease 5 to 10 mg/lit 
    

3 

    
Quality of the Treated Effluent   
    
BOD < 10mg/lit 
Suspended solids < 50mg/lit 
COD < 100mg/lit 
pH 6.5 to 8.5 
Oil & Grease < 5mg/lit 
    

4 Location & Position of ETP i) Trikuta Bhawan, Katra 
ii) SMVDSB Establishment, Jammu 

    
      

5 Availability of Area Please Specify 
    

6 Treatment Methodology Physico Chemcial, Biological 
+Ultrafiltration 

    
      
    (CONTRACTOR) 
      
    Dated: 

 
  



   
 

 
Annexure-IV 

                                                        DATA FOR  CIVIL WORK                                    

S.No. Description 

Effluent Treatment Plant 

1 Barbed Fencing to be used as Boundry , Platform, Railing, Jallis, Shed for Panel, Drain channel, 
Tanks etc  

2 

 Screen Chamber 

Perforated coarse screen chamber including  having provision for lifting arrangement etc. 
complete as required. 
Quantity 
Size 
MOC 

3 

Collection Cum Equalization Tank 
Provision for aeration of sump will be kept to avoid any smell problems (if retention time is more 
than 3 hours) 
Nos 
Size 
Free board 
Material of construction 
Hydraulic Retention volume 

 
  



   
 

 
Annexure-V 

DATA FOR DIFFERENT MS-FRP TANKS  

S.No. Description 

Effluent Treatment Plant 

1 

Coagulation Tank 
Size & Capacity 
Free board 
Material of construction 

2 

Flocculation Tank 
Capacity 
Free board 
Material of construction 

3 

Primary Tube Settler 
Size & Capacity 
Free board 
Material of construction 

4 

Aeration Tank 
Size & Capacity 
Free board 
Material of construction 

5 

Secondary Tube Settler 
Capacity 
Free board 
Material of construction 

6 

Clear Water Tank 
Capacity 
Free board 
Material of construction 

7 

Sludge Drying Beds 
Size & Capacity 
Free board 

Material of construction 

8 

Treated Water Tank/UF Feed Tank 
Size & Capacity 
Free board 
Material of construction 

9 

UF Permeate Water Tank 
Size & Capacity 
Free board 
Material of construction 

 
  



   
 

     Annexure-VI 
DETAILS OF ELECTRO - MECHANICAL EQUIPMENT, PIPING & VALVES ETC. FOR EACH ETP 

S.No. Description Tentative 
(Qty to be specified by vendor) 

Effluent Treatment Plant 

1 

Coarse Screen   
Quantity 1 No. 
Size 300 (wide) x 300 (deep) 
MOC SS 304 
Bar Spacing 12 - 16mm 
Make Fabricated as per Specification 

2 

Fine Screen   
Quantity 1 No. 
Size 300 (wide) x 300 (deep) 
MOC SS 304 
Mesh Size 8 - 10mm 
Make Fabricated as per Specification 

3 

Raw Effluent Lifting Pumps   

Providing & fixing  centrifugal non-clog Effluent handling type pump for effluent transfer from 
equalization tank to Coagulation tank. The pump shall have complete CI construction, TEFC 
induction motor including pressure gauge, lifting arrangement for the pump, all necessary 
piping, valves, level controller, probes, cable etc. and other accessories as required  

Make KSB/Willo/Kirloskar/CNP 
Nos 2 nos. (1W+1S ) 
Type Centrifugal End SuctionType 
Discharge of Each Pump 1 m3 / Hr 
Head Min. 12-15 Metre 
RPM As required 
Particle handling 6 - 8mm 
Power requirement As required 

4 

 Agitator for Coagulation & Flocculation 
Tank   

Quantity 2 Nos. 
RPM 30 RPM 
MOC SS 304 
Type Pitched Blade Type 
Make FABRICATED 

5 

Chemical Dosing System (Lime, Alum, 
Poly)   

Supply, installing, testing & commissioning of Chemcial Dosing solution of Lime, Alum, Poly 
dozer comprising of 100 Ltrs Cap. FRP tank with inlet/outlet connection and along with 1 no. 
metering pump of adjustable capacity for dosing of chlorine solution 

Type Mechanical dosing pumps 
Nos 3 Nos. 



   
 

Capacity 0 - 4 LPH 
Feed solution Polyelectrolyte 
MOC of tank & Nos. 3 Nos. LDPE 100 Litres 
Make Asia LMI /Toshcon/ Pentair  

6 

Air Blower   

Provide the air to Aeration Tank and Sludge Thicknner 

Make Akash/Key/A1 Blowers/Airvak 
Nos 2 Nos. (1 Working + 1 Standby) 
Type of motor As required 
Power requirement as contractor 
Flow 20 m3/hr 
Head 4000 mm WC 
RPM As required 
Type of Enclosure Acoustic Enclosure 

7 

Fine Air diffusers   
The air diffusers responsible for the oxygenation to the plant .  
Make Techpro/W360 
Nos As Required 
Type  Fine Bubble 
Discharge Min. 6 m3 / diffuser 

8 

Coarse Air diffusers   
The air diffusers responsible for the oxygenation to the plant .  
Make Techpro/W360 
Nos As required 
Type  Coarse Bubble 
Discharge Min 3-5 m3 / diffuser 

9 

Sludge Transfer Pumps   
Providing and fixing horizontal, centrifugal Sludge Transfer pumps for the disposal of sludge 
to Sludge Bag &  to sludge drying beds. The pumps shall have CI casing, CI shaft & sleeve 
with mechanical rotary shaft seal connected by a flexible tier type coupling to TEFC 
induction motor mounted on a common channel base-plate with coupling guard, 150 mm dia 
pressure gauge with GM isolation cock, suitable vibration eliminator pads of approved 
design. Motor to be suitable for including all necessary piping, valves and other accessories 
and concrete foundation complete as required 

Make KSB/Willo/Kirloskar/Ebara 

Nos 4 Nos. (2 w+ 2s) 
Type Centrifuge, Self Priming 
Discharge 1 M3/hr 
Head 10 mtr 
Particle handling 6-8 mm 
Power requirement As required 

10 Filter Feed Pumps   



   
 

Providing and fixing horizontal, non clog, centrifugal filter feed pump. The pumps shall have 
CI casing, CI shaft & sleeve with mechanical rotary shaft seal connected by a flexible tier 
type coupling to TEFC induction motor mounted on a common channel base-plate with 
coupling guard, 150 mm dia pressure gauge with GM isolation cock, suitable vibration 
eliminator pads of approved design. Motor to be suitable for including all necessary piping, 
valves and other accessories and concrete foundation complete as required 

Make KSB/Willo/Kirloskar/CNP 
Nos 2 Nos. (1 w+ 1s) 
Type Centrifugal type 
Discharge 1.0 M3/hr 
Head 25 mtr 
Power requirement As required 

11 

Multigrade Sand Filter Column   

Providing and fixing vertical Multigrade Media Pressure Filter in FRP  

Flow Down Flow 
Type Strainer Type 
Nos 1 
Size Dia 400 mm x 1625 mm Height 
MOC of vessel FRP 
Media Sand, Gravel 

12 

Activated Carbon Filter Column   

Providing and fixing verticalActivated Carbon Filter in FRP 

Flow Down Flow 
Type Strainer Type 
Nos 1 
Size Dia 400 mm x 1625 mm Height 
MOC of vessel FRP 
Media Activated Carbon 

13 

Chlorine Dosing System   
Supply, installing, testing & commissioning of hypo-chlorine solution dozer comprising of 100 
Ltrs Cap. FRP tank with inlet/outlet connection and along with 1 no. metering pump of 
adjustable capacity for dosing of chlorine solution 
Type Mechanical dosing pumps 
Nos 1 No. 
Capacity 0 - 4 LPH 
Feed solution Polyelectrolyte 
MOC of tank 1 No. LDPE 200 Litres 
Make Asia LMI /Toshcon/ Pentair  

14 

Sludge Bag System   
Nos 1 No. (1 Bag System) 
Type of Equipment Bag Type 
Capacity 1 m3/hr 
Make CNP/Auric/CCP/W360 



   
 

15 

Piping & Valves   
Providing and fixing all piping (as described below) and isolation contro valves for making 
the  system complete. 

MS Epoxy (Class 'B') 
All piping before chlorine contact tank.  

Non submerged air piping.   
    
GI / PVC Piping (Class 'C') All piping after filter feed pump. 
Material MS/u-PVC 
Make Tata/Jindal 
Class Class 2 & 3 

16 

Electromagnetic Flow Meter   
Quantity 2 Nos (Inlet & Outlet) 
Line Size As per Requirement 
Make UPC/Forbes Marshall / Toshnival   

17 

pH Meter   
Quantity 1 No. 
Range 0 - 14  
Make Aster / W 360 

18 

Tubedeck Media   
Quantity 3 M3 
Type Floating 
MOC PVC 
Make MM Aqua / Cooldeck / Bharat 

19 
Media for Sludge Drying Beds   
Quantity 1 Lot 
Type Pebbles, Gravels, Multigrade 

20 

UF System   
Ultra Filtration (UF)  system having filtration flux @ 40 - 120 L/m2/hr at 25 deg for further 

polishing treated effluent and capable of producing 1 m3 / hour of polished water meeting 

the requirements. The system shall be complete with UF Feed Pumps (1W+1S), CIP Pumps 

(1W), Backwash Pumps (2 Nos. 1W+1S), Cartridge Filters, UF Membranes Flushing / 
Cleaning System, complete instrumentation for automation and monitoring, Rotameters, 

Pressure Gauges, interconnecting pipework, electrical cabling and switchgear, all complete 

as described in Scope of Work . 

Type of Membrane Hollow Fibre 

Nos 1 No. 



   
 

Note:-     

  
  
  
  
  

1) All informations to be filled up by Contractor. 
2) Contractor shall provide all additional materials/equipments/items to complete the working 
of the ETP 
3)Contractor shall include all electrical mechanical items as required to operate the system 
automatically/ manually and also include in his rates level controller, electrical wiring cables 
earthing main control panel and connection to be various equipment’s, other accessories 
complete as required. Only main power supply with the earthing to be ETP main control 
panel shall be provided by the owner through other agencies. The specifications for 
Electrical Panel given below.  
4)ETP should follow all the concern Indian and Local norms. 

 
  



   
 

Annexure -VII 

 ELECTRICAL PANEL WITH WIRING FOR EACH ETP  

S.No. Description of Material Qty 
1 Supply, installation testing and commissioning of electrical panel, front 

accessible only, free floor standing conforming to minimum IP-43 degree of 